ssamonias. FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz

o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.25 dBm) ™M1[1] 13.99 dBm)
- 2.49664200 GHz - 2.49891000 GHz
Occ B 4.515424515 MHz Occ B 4.475524476 MHZ
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CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.496642 GHz 14,25 dam ML 2,49891 GHz 13.99 dam
T 1 2,4962323 GHz 8.79 dBm Oce Bw 4.515484515 MHz TL L 2.4962722 GHz 6.04 dBm Oce Bw 4,475524476 MHz
T2 1 25007478 GHz 8.58 dam T2 1 2.5007478 GHz 8.45 dam
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Date: 3 JAN.2020 0758 53

L U ]

DCate: 3.JAN.2020 08:20:53

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.08 dBm) ™M1[1] 13.12 dBm)
2.59966900 GHz 115000 GHZ,
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CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503669 GHz 14.08 dam ML 2,50315 GHz 13.12 dam
T 1 2,5907522 GHz 8.20 dBm Oce Bw 4,495504496 MHz TL L 2.5907522 GHz 7.84 dBm Oce Bw 4.495504496 MHz
T2 1 2.5052478 GHz 8.34 dam T2 1 25052478 GHz 7.12 dam
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Date: 3 JAN.2020 07 56 40

L U ]

DCate: 3.JAN.2020 07:56:52

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.11 dBm| mili] 13.51 dBm|
20 2.68581200 GHz, - 268624100 GHZ,
”‘- Oce Bw 4.495504496 MHZ, [ Oce Bw 4.485514486 MHZ|
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60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2685812 GHz 14.11 dBm ML 2.686241 GHz 13.51 dBm
TL 1 26852522 GHz 8.52 dBém oce Bw 4.495504496 MHz T1 1 2.6852622 GHzZ 6.47 dBm oce Bw 4. 485514486 MHZ
T2 1 26697478 GHz .09 dbm T2 1 2.6897478 GHz 7.29 dém
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Date: 3.JAN.2020 08.00.26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.46 dbm)| MI[1] 14.61 dBm
0 . 2.4994620 GHZ| - 2.4975030 GHz
—x occ B . £.010989011 MHz Oce B £.991008991 MHz
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CF 2,501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,499462 GHz 15.46 dBm ML 2.497503 GHz 14.61 dBm
TL 1 2,4964845 GHz 9.67 dBm Oce Bw 9.010985011 MHz TL L 2.4564645 GHz 9.37 dBm Oce Bw £.991008991 MHz
T2 1 2,5054955 GHz 10.54 dBm T2 1 2.5054555 GHz 8.51 dom
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Date! 3 JAN.2020 080116 Date: 3 JAN 2020 08:01.28
ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.29 dbm)| MI[1] 14.57 dBm
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CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,594598 GHz 16.29 dBm ML 2,59254 GHz 14.57 dBm
TL 1 2,5685045 GHz 10.24 dBm Oce Bw 9.010985011 MHz TL L 2.5884845 GHz 9.29 dBm Oce Bw 9.050949051 MHz
T2 1 2,5975155 GHz 10.15 d8m T2 1 2.5975355 GHz 8.93 dom
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Date’ 3 JAN.2020 080204 Date: 3 JAN 2020 08:0216
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] mili] 14.97 dBm|
20 2.686: - 2.6896810 GHz
Q’)\ c Bw 0.090909091 MHz| .x‘ Occ Bw 8.971028971 MHz|
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CF 2.685 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2666598 GHz 15.57 dBm ML 2.683881 GHz 14.97 dBm
TL 1 2,6804446 GHz 9.34 dBm Occ 8w 9.090909091 MHz TL L 2.5805245 GHz 7.44 dam Occ 8w 8.971028971 MHz
T2 1 26695355 GHz 9.40 dBm T2 1 2.6894955 GHz 7.65 dBm
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ssamonias. FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.92 dBm) 14.10 dBm)
0 2.5094340 GHZ| - 2.5085350 GHz
Oce B 13.4865159487 MHz 13486513487 MHz
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CF 2.5035 GHz 1001 pts Span 90.0 MHz CF 2.5035 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.509434 GHz 14,92 dBm ML 2508535 GHz 14,10 dBm
TL 1 2,4967567 GHz 10.47 dBm Oce Bw 13.486513487 MHz TL L 2.4867567 GHz 8.34 dBm Oce Bw 13.486513487 MHz
T2 1 2.5102433 GHz 9.39 dam T2 1 2.5102433 GHz 8.29 dam

L I ]

Date: 3 JAN.2020 0803 40

L U ]

DCate: 3.JAN.2020 08:03:52

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 3.72 dBm)| 14.12 dBm)
2.5900330 GHz 2.5980350 GHZ]
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CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2500033 GHz 13.72 dam ML 2.508035 GHz 14.12 dBm
T 1 2,5862067 GHz 9.41 dBm Oce Bw 13.456543457 MHz TL L 2.5862567 GHz 8.04 dBm Oce Bw 13.456543457 MHz
T2 1 2.5997433 GHz 9.55 dam T2 1 2.5097133 GHz 7.86 dam
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Date: 3 JAN.2020 082216
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DCate: 3.JAN.2020 08:04.:38

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.56 dBm| mili] 12.61 dBm|
20 2.6880740 GHZ| - 2.6782440 GHz
occBw ") 18426573427 MHz Oce B 13.486513487 MHz
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CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.668074 GHz 14.55 dBm ML 2.678244 GHz 12.61 dém
T1 1 26757567 GHZ 9.30 dBm oce Bw 13.426573427 MHz T1 1 2.6757567 GHzZ 7.23 dBm oce Bw 13.486513487 MHz
T2 1 26691833 GHz 8.28 dbm T2 1 2.6892433 GHz 7.47 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.55 dBm) ™M1[1] 12.97 dBm)
- 2.5053210 GHz - 2.4982860 GHZ]
T Occ B 17.822177822 MHz 1 Occ B 17.862137862 MHz
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CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505371 GHz 14,55 dam ML 2.498288 GHz 12.37 dam
T 1 2,4970989 GHz 8.68 dBm Oce Bw 17.822177822 MHz TL L 2497049 GHz 8.91 dBm Oce Bw 17.862137862 MHz
T2 1 2.5149111 GHz 7.76 dam T2 1 2.5149111 GHz 6.03 dam
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Date: 3 JAN.2020 080803
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DCate: 3.JAN.2020 08:06:16

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gem  Offset 11.00 db = RBW 300 Wiz Ref Level 30.00 cbm  Offset 11.90 db = RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT o Att a0 dE SWT  18.0ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
™MIL1] 13.01 dbm| 12.62 aBm|
- 25696830 GHz - 2.5941990 GHz
- Oce Bw 17.862137862 MHz T 17.862137862 MHz
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CF 2,593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
ype | Ref | Trc -value -value unction unction Resul vpe | Ref | Trc valug -value unction unction Resu
T Ref | Tr X-val ¥-val Functi Function Result T Ref | Tr %-val ¥-val Functi Function Result
M1 T 2,589683 GHz 13.01 dem ML 2.594199 GHz 12.62 dBm
TL 1 2,584049 GHz 9.09 dBm Occ Bw 17.862137852 MHz TL L 2.5640889 GHz 7.66 dBm Occ Bw 17.862137862 MHz
T2 1 26019111 GHz 7.42 dem T2 1 2.601951 GHz 5.19 dgm
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Date: 3 JAN.2020 08.06 52
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DCate: 3.JAN.2020 08:07.04

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.85 dBm| mili] 11.86 dBm|
20 2.6763640 GHZ| - 2.6844360 GHz
i1 Oce B 17.002007902 MHz OgpBw 17.782217782 MHz
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CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2676364 GHz 12.85 dBm ML 2.684438 GHz 11.85 dBm
T1 1 2 671049 GHz 7.55 dam oce Bw 17.902097902 MHz T1 1 2.6711289 GHz 7.50 dam oce Bw 17.782217782 MHz
T2 1 2668951 GHz 9.00 dém T2 1 2.6889111 GHz .43 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.28 dBm) ™M1[1 76 dBm)
- _ 2.49712100 GHz - 2.5015390 GHz]
1 Oce Bw 4.405504406 MHz M 050949051 MHz|
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CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.497121 GHz 13.28 dam ML 2.501539 GHz 13.76 dam
T 1 2,4962522 GHz 7.24 dBm Oce Bw 4,495504496 MHz TL L 2.4984645 GHz 7.02 dam Oce Bw 9.050949051 MHz
T2 1 2,5007478 GHz 7.92 darm T2 1 25055155 GHz 8.21 dam
L U J L ) J L]
Date’ 3 JAN.2020 0808 29 Date: 3 JAN 2020 08:09 41
ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.12 dBm) ™M1[1] 12.26 dBm)
- 59418900 GHz| - 2.5956370 GHZ]
OcgBw 4.475524476 MHz Occiy 9.010989011 MHZ
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CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504189 GHz 12.12 dam ML 2.505637 GHz 12,26 dam
T 1 2,5907622 GHz 7.62 dm Oce Bw 4,475524476 MHz TL L 2.5854545 GHz 7.78 dBm Oce Bw 9.010969011 MHz
T2 1 2.5052378 GHz 7.23 dam T2 1 2.5074955 GHz 6.64 dam
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Date: 3 JAN.2020 08.08 52
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DCate: 3.JAN.2020 08:10:05

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM
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Date: 3.JAN.2020 08.08.15

ectrum pectrum &3
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.94 dBm| mili] 1 dBm
20 2.68599200 GHz, - 2.6861190 GHz
Oce B 4.475524476 MHz T occBw 9.010989011 MHz
10 di A X - = = 10 d a - —
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50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2665992 GHz 11.94 dBm ML 1 2.686119 GHz 14.05 dBm
T1 1 2 6852622 GHZ 5.55 dam oce Bw 4. 475524476 MHz T1 1 2.6804845 GHz 7.58 dam oce Bw 9.010989011 MHZ
T2 1 26697378 GHz 7.33 dém T2 1 2.6894955 GHz .50 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel /

20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 1.22 dBm)| ™M1[1 12.05 dBm)
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Occ B 13.426575427 MHz [ 17.902097902 MHz
. oo
1o d : L AT 1w L e r o=
7 v =T ¥ f T I A [ RavTe Ll
od 0 di J
) | , |
10 df L 10 d T T
/ \ \
| | |
204 f oy 20d — 0
P ) A P T P
A NV BT o b A
gt A 56 h
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504519 GHz 13.22 dam ML 2.514192 GHz 12.05 dam
T 1 2,4967867 GHz 7.20 dBm Oce Bw 13.426573427 MHz TL L 2,497049 GHz 6.73 dBm Oce Bw 17.902097902 MHz
T2 1 2.5102133 GHz 7.30 dam T2 1 2.514951 GHz 6.45 dam

L I ]

Date: 3 JAN.2020 081053

i

DCate: 3.JAN.2020 081206

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum &3 pectrum &3
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.11 dBm| ™Il 10,93 dBm|
0 2.5892540 GHZ| - 2.5997590 GHz
T Occ B 13.456543457 MHz o Occ B 17.782217782 MHz
} - ~ - d -
10 f W | AT T = 10 Yyl Pl T2 ST AT
o f 0
10 d I | 10 di |
7 ! | \
20 d 1 s 20 d T
/ A ! 5 i Yoot
s e o 20 = R i
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 2 589254 GHz 13.11 dBm M1 2.593759 GHz 10.93 dém
TL 1 2,5662567 GHz .84 dBm Occ Bw 13.456543457 MHz TL L 2.5840889 GHz .74 dBm Occ Bw 17.782217782 MHz
T2 1 2,5997133 GHz 6.66 dBm T2/ 1 2.6018711 GHz 5.30 dam
L U J L JU J L]
Date! 3 JAN.2020 081117 Date: 3.JAN.2020 08:12:28
ectrum pectrum &3
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.66 dBm| mili] 10.31 dBm|
20 6777350 GHzZ| - 2.6784020 GHz
M1 Oce B 13.306603397 MHz Oce B 17.782217782 MHz
¥,
10d + a 7 e v e 10 d A AT oy
T ff- Ve AP T
od T od i
104 -10d T i
{ 4
20 d 20 d >
. \ o \
-30 dem—T—m~Yy = e 30 dem—1=0 1 LY
Y v o W
-4 -40 d
50 df -50 di
-60 df -60 o
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2677735 GHz 12.66 dBm ML 1 2.678402 GHz 10.31 dBm
T1 1 26757867 GHzZ 5.36 dam oce Bw 13.396603397 MHz T1 1 2.6711289 GHz 5.88 dam oce Bw 17.782217782 MHz
T2 1 26691833 GHz 6.14 dBm T2 1 2.6889111 GHz 5.44 dBm

L ) ]
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Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

= s um v
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHEKABS PABS
20 dhipe _BPURIOUS LINE_ABS pABS 20 chiRe -uumh] 1S LINE ABS PAES
10 dem- ﬂ 10 dBm i \
0 dem \ 0 dem !
| |
-10 dom L -10 dem “ . \_|
o0 dam, | 1 -20 dem I |
SPURIOUS_LINE_ABS | I h |
L 0 dBm-}
-30 dBm . \
I
T dem
40 dam - e e I g LTV NSRRI T T
50
-50 dBim
-60 dem
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquency | powerabs | aLimit 2.685 GHz 2.690 GHz 100.000 kHz 268969 GHz 19.59 dBm -10.41 de
2.475 GHz 2.490 GHz 1.000 MHz 2:49039 GHz -38.13 dBm -13.13 d8 2.690 GHz 2.601 GHz 100,000 kHz 2.69002 GHz -15.99 dBm -5.90 de
2490 GHz 2.495 GHz 1.000 MHz 249500 GHz -19.75 dém -6.75 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69106 GHz -25.39 dem -15.39 d8
2:495 GHz 2496 Gz 50.000 kiz 249558 GHz -20.25 dbm “7.25 db 2.695 GHz 2,606 GHz 1.000 MHz 2.60507 GHz -36.63 dBm -23.63 dB
2,496 GHz 2.501 GHz 100,000 kHz 249534 GHz 20.51 dBm -9.49 dB 5596 CHz 2.715 GHz 1,000 Mz 565312 GHe ~38.02 chm 1502 db
Y
Il - | [ b

Date: 3.JAN.2020 06:45:06

Date: 3 JAN 2020 06:51:49

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum =] se um
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
20 dhipe _BPURIOUS LINE_ABS PASS 20 chife_$PURIOUS LINE_ABS PASS
10 dBm 10 dBm
0 dém
-10 deém \_l
| |
SPURIOUS_LINE_ABS ]
30 dam “W
i -40 dBm -
40 dBm . -
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68748 GHz 7.14 dbm -22.86 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48862 GHz -30.02 dém -5.02 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -27.18 dBm -17.18 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49284 GHz -24.45 dBm -11.45 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69107 GHz -24.32 dBm -14.32 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -31.07 dBm -18.07 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69542 GHz 231,42 dBm 219,42 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49748 GHz 7.90 dBm -22.10 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69629 GHz 35.55 dbm 21055 dB
\
) i )
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LTE Band 41/ 5MHz / 16QAM

Spectrum =] sp um
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 dbife -uum[\] IS LINE ABS PASS
10 dem: ﬂ 10 dém ‘H
0 dem 0dem I
-10 dBm \ -10 dBm J \_|
0 dam | 1 20 dem i
SPURIOUS_LINE_ABS |
0 dBm
-30 dBm
| A | | 0 dBm
0 dem N SRRSO | PRSI /TSR, NG R T | T ISR N AP e . N
50 dBm :
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions o Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 19.59 dBm -10.41 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48932 GHz -37.50 dém -12.50 dB 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -17.79 dBm -7.79 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -21.42 dém -6.42 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69111 GHz -25.79 dBm -15.79 d8
2:495 Gz 2496 Gz £0.000 kHz 2.49600 GHz -21L.48 dém -8.45d8 2,695 Gz 2.606 GHz 1,000 MHz 2.60549 GHz -37.37 dBm -24.37 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49535 GHz 19.81 dBm -10.09 d& .606 GHz 5716 GHz 1.000 MHz 5.60842 GHz 39.93 dBm 1493 B
T
Il - 1 1 i
Date: 3 JAN 2020 05:45-45 Date: 3 JAN 2020 065230
Lowest Band Edge / Full RB Highest Band Edge / Full RB
5 um ||| Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dem 10dBm
0 dem dem ]
-10 dam ) 10 dem \ \_|
o0 dam I ' -20 dem L I
SPURIOUS_LINE_ABS
30 dom H -30 dém h e
-40 dBm Uy i
T ————— o n
50 dem
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68538 GHz 5.39 dBm -24.61 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49021 GHz -28.79 dém .79 di 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -27.84 dBm -17.84 dB
2490 GHz 2.495 GHz 1.000 MHz 249439 Gz -22.09 dém .09 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69100 GHz -24.79 dem -14.79 d&
2,495 GHz 2,496 GHz 50.000 kHz 249600 GHz -30.94 dém -17.34 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69512 GHz 33.74 dBm 20,74 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49952 GHz £.61 dém -23.39 dB .606 GHz 5716 GHz 1.000 MHz 5.65805 GHz 33.97 dBm 597 dn
—_———
T
Il 1 1 i
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LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chiRe -uumﬁ IS LINE ABS PASS
10 6B ﬂ 10 dém ‘ \
0 dém ! 0dém J l
-10 dBm || -10 dBm J l \_|
0 dam | \ -20 dBm i
SPURIOUS_LINE_ABS | J | J l )
-30 dBm ! i n 0 dBm i
I 0 dem
40 dBm - I TR T T
Y PPN T | TV l Hl”
50 dBm m! _
o -60 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68963 GHz 17.72 dBm -12.28 dB
2.475 GHz 2.490 GHz 1.000 MHz 248514 GHz -39.77 dém -14.77 d& 2.690 GHz 2.601 GHz 100,000 kHz 2.69000 GHz -22.31 dBm -12.31 dB
2490 GHz 2.495 GHz 1.000 MHz 249495 Gz -26.51 dém -13.91 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69146 GHz -28.06 dBm -18.06 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49539 GHz -24.47 dém -11.47 dB 5 595 CH= 2896 GHz 1,000 MHz 269511 GHz 37 96 dBm 2406 db
2,498 GHz 2.501 GHz 100,000 kHz 2,49534 GHz 19.04 dBm -10.96 d& > 856 GHz 5716 GHz 1,000 Mz 5 55624 GHe ~39°53 cbm 1453 db
T
I 1 P

Date: 3.JAN. 2020 06:54:33
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10dBm
0 dBm
-10 dam \_|
| |
SPURIOUS_LINE_ABS |
-30 dBm
i h‘ 40 dBm k! et
40 dBm po— § peT—
50 dem
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8582 GHz 4.50 dBm -25.10 db
2.475 GHz 2.490 GHz 1.000 MHz 249035 GHz -29.19 dBm -4.19 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69001 GHz -29.81 dBm -19.91 d8
2490 GHz 2.495 GHz 1.000 MHz 249403 GHz -21.66 dém -6.56 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69123 GHz -26.62 dBm -16.62 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49600 GHz -31.43 dém -18.43 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69575 GHz ~34.64 dBm 2164 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49835 GHz 5.39 dBm -24.61 di 2.696 GHz 2.715 GHz 1.000 MHz 2.69624 GHz -37.31 dbm ~12.31 dB
T
Il 1 P
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LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PASS 20 chjpe_BPURIOUS LINE Art\‘ PASS
10 dBm 10 dBm h
0 dBm jl 0dem J \
-10 dBm: -10 dBm ’ \ I;‘l
5N dam il l' II al |t ‘
SPURIOUS_LINE_ABS m .
30 dem 3
H A Tul """u BTN
40 dam—| i IUE W W ek
i T ) — |IW -
50 dBm i
-0 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8942 GHz 20.40 dém -9.60 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49004 GHz -27.05 dém -2.05 d& 2,690 GHz 2.601 GHz 200.000 kHz 2,60004 GHz -18.07 dBm -8.07 dB
2490 GHz 2.495 GHz 1.000 MHz 249460 Gz -16.31 dém -3.31 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69116 GHz -14.71 dBm -4.71 dB
2.485 GHz 2.496 GHz 100000 kHz 2.49584 GHz -22.21 dBm -5.21 dB 5 595 CH= 2700 GHz 1,000 MHz 5 6a50a oHe 2454 dBm S ENTYT
2.496 GHz 2.506 GHz 100.000 kHz 2.49659 GHz 20.65 dBm -9.35 di 2.700 GHz 2.715 GHz 1.000 MHz 2.70004 GHz -31.87 dbm -6.87 dB
Y
I 1 P
Date: 3.JAN 2020 08:57:17
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

B um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.20 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PaBS SPURIMIG GHEBEK SRS [T
20 dhiffe_BPURIOUS | INE_ABS PASS 20 dhine _$PURIOUS_LINE_ABS PABS
10 dem 10 d8
. " At 4
o dem b Mot y " e e e .\
-10 dam r \ 0 dem [ | E—
( I J —1
o0 Aarn. ‘
SPURIOUS_LINE_ABS m } \ M&
L -30 de
30 dem et 'HW
T IR JLL " |
. e 40 dB Wy T B! el
-50 de
-50 dBm
60 de
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 6Hz | |0 irious Emissions
Spurious Emissions Range Low | Range Up | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2,680 GHz 2,600 GHz 100,000 kHz 2.68075 GHz 3.39 dem ~26.51 4B
2.475 GHz 2.490 GHz 1.000 MHz 2.48976 GHz -26.81 dBm -1.61 de 2.6590 GHz 2.691 GHz 200.000 kHz 2.69002 GHz -25.74 dBm -15.74 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49452 GHz -22.17 dém -9.17 d& 2,691 GHz 2,695 GHz 1,000 MHz 2.69182 GHz -22.41 dBm -12.41 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49559 GHz -33.46 dBm -20.45 dB 2,655 GHz 2.700 GHz 1.000 MHz 2.69516 GHz 24,92 dbm C11.82 db
2.496 GHz 2.506 GHz 100.000 kHz 2.49735 GHz 4.59 dBm -25.31 dB 2,700 GHz 2,715 GHz 1,000 MHz 2.70002 GHz -32,07 dém -7.07 dB
\ -
)|
Il ( 1 ] T -
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LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chjpe_BPURIOUS LINE AT PASS
10 dem. 10 dém h
0 dBm l 0dem / \
-10 dBm: } -10 dBm ‘l I I;*l
o0 dam il ﬁ L 20 dém " ‘
SPURIOUS_LINE_ABS I ol
il g
-30 dBm i
| 1 1]
sl R TR I Hill AN LN N BT ]
PSPV (VIR Y NPOL I T Y DO I Y ] - ——
50 dBm )
-50 dBm
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68938 GHz 19.37 dBm -10.63 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48823 GHz -28.08 dém -3.08 d& 2,690 GHz 2.601 GHz 200.000 kHz 2,69002 GHz -17.14 dBm -7.14 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49462 GHz -13.90 dém -0.90 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69151 GHz -16.20 dbm ~6.20 db
2,495 GHz 2,496 GHz 100,000 kHz 249530 GHz -21.15 dém -8.15 dB 5 595 CH= 2,700 GHz 1,000 MHz 5 6a534 oHe 2450 dBm 1150 db
2,498 GHz 2.506 GHz 100,000 kHz 2,49561 GHz 19.15 dBm -10.85 dB .700 GHz 5716 GHz 1,000 Mz 570196 CHe ~33.63 cbm 663 db
T
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 15.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
20 chihie _EPURIOUS LINE ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
. e PR e b .
0 dBm f A T i T ‘1
-10 deém | 10 dem ‘ l——l
! co o |
SPURIOUS_LINE_ABS
N J h L
20 dom e, o ol 4 30 dem
S " 0 8m T -
49 .
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
| __Range Low RangeUp__ | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68371 GHz 3.09 dBm -26.91 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48971 GHz -25.30 dém -0.30 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69006 GHz -27.99 dBm -17.99 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49382 GHz -22.25 dém -9.25 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69108 GHz -23.16 dBm -13.16 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49548 GHz -27.05 dBm -14.05 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69538 GHz 57,50 dBm Z14.50 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.49689 GHz 3.35 dém ~26.65 d8 2,700 GHz 2.715 GHz 1.000 MHz 2.70360 GHz -34.80 dbm -5.80 dBb
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LTE Band 41/ 10MHz / 64QAM

Lowest Band Edge /1 RB
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7.000 GHz 10,000 GHz 1.000 MHz 9.93426 GHz -38,95 dBm -13,95 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.04776 GHz -38,94 dBm -12.94 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.82977 GHz -37.42 dbm -12.42 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.41045 GHz -37.28 dBm -12.28 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.85977 GHz -35.08 dBm -10.08 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.82827 GHz -35.11 dBm -10.11 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.92614 GHz -34.77 dBm -9.77 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.02764 GHz -34.72 dBm -9.72 dB
\ ) , o ( I
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